
 
 
 
 
 
 

 

The Arab Republic of Egypt 
Gharbia Company for Water and Wastewater  

 
 

Kitchener Drain Project - Wastewater Component 
 

 
 

Request for Clarifications 
 

for 
 
 
 

Rehabilitation (Rebuild) of Tanta 
Wastewater Treatment Plant 

100,000 m3/day 
 

Ref. No./ Contract 
No. 

2/GH/KP/Works/2022 

Implementing Entity Gharbia Company for Water and 
Wastewater 

Loan Operation No.   N FI 87454 Serapis N 2017/0090 
Issue Date                December 2023 

 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  2 
Ref. No: 2/GH/KP/Works/2022  
 

2 | P a g e  
 

 
 

No. Question Answer 
1) Technical Clarifications (From Q.1 to Q.220) 
[...]
Q.39 Please confirm that scope of contractor is terminated at existing effluent manhole before drainage point The treated effluent piping to the existing drain outfall.

The construction of the outfall structure shall be the 
responsibility of the Contractor. The Contractor shall 
be responsible during the bidding period to 
coordinate with the Gharbia Company for Water and 
Wastewater to collect and verify the data and the 
water level in the drain under his responsibility. The 
recommended material for construction of treated 
effluent pipes shall be HDPE/DCI. 

Q.40 Please specify number of client representative and engineers for witness test For any witness testing there shall be one witness 
from the Client and one from the Engineer. 

Q.41 

There is discrepancy between general layout and final surveying plan regarding the boundary limit 
Please advise 

The general layout plan shows the area for the 
current works under consideration.  The survey plan 
shows an additional six feddan to the northwest of 
the site for future expansion of the WWTP.  This six 
feddan may be used for the Contractors site 
establishment during the construction period at no 
additional cost to the Contractor.  This area, on 
completion of the Contract must be cleared of any 
Contractors equipment or establishment and left in a 
clean and tidy state. Please see attached drawing 
No.13 in Annex#4. 

Q.42 Please confirm that sufficient graded land for Temporary Site facilities, Laydown area will be provided to the 
contractor within the plant plot area  
Please indicate location  

Land available for the Contractor for temporary site 
establishment is shown on drawing No.13 in 
Annex#4.  Should the Contractor require land in 
addition to this the Contractor shall source this 
himself. 

Q.43 Please confirm that Soil investigation shall be carried out by the Tenderer during tender stage 
Tenderer requests a permission to do Soil investigation during tender stage 

This is to confirm that the detailed soil investigation 
shall be conducted by the awarded contractor as 
stipulated in the tender documents. This 
investigation is an essential step to provide accurate 

Reference to the above-mentioned project, we hereby OC - Metito JV request to perform Soil investigation 
and during tender stage 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  12 
Ref. No: 2/GH/KP/Works/2022  
 

12 | P a g e  
 

No. Question Answer 
We would like to take your acceptance for entering an excavator and other equipment’s to make new 4 
boreholes in the site of the project, so that we can make an assuring soil report 

and comprehensive data for the construction stage. 
 
In addition, regarding the possibility of conducting a 
soil investigation during the tender stage. It is 
allowed to perform such an investigation at your own 
cost prior to submitting your offer. However, please 
make sure to follow the relevant guidelines and 
regulations outlined in the tender documents to 
ensure that your investigation aligns with our 
project's requirements. 

Q.44 Please confirm that source of water & power supply and tie in for sewage will be made available to the 
contractor within site boundaries during Project duration 

Please refer to Section “Summary of Schedule: 
Schedule 1: Preliminary & General- Feeding of 
Power Supply. 

Q.45 The existing fence will be demolished and will be rebuilt by the contractor, Pease confirm. Confirmed. The fence and gates shall include the six 
feddan in which the Contractor is allowed to 
establish his site establishment. Please confirm the need for fence and gates. 

Q.46 is the current fence in our scope of work (should we demolish it and build a new one). Yes. 

Q.47 Please specify the required design lifetime of the plant  The design period is for: 
Phase 1: target year is 2037. 
Phase 2: target year is 2057. 

Q.48 
Please confirm our understanding that all electromechanical equipment must originate from North America, 
Europe, Japan or have local manufacturing origin only. 

Please refer to Section VII. Employer’s 
Requirements 
Employer Specific Requirements. 

Q.49 Kindly Confirm that Peak flows are 7500 & 11250 m3/h occurring for 4 hours per day not 24 hours. 
Kindly confirm that flows are 1250 &1875 m3/h occurring for 4 hours per day not 24 hours 

Confirmed, the P.F = 7500 m3/h, and 11250 m3/h. 
(not for the 24 hours). 
Confirmed, the min. flowrate = 1250 m3/h, and 1875 
m3/h. (not for the 24 hours). 

Q.50 Please confirm that rectangular primary sedimentation tanks are not allowed under this project sow  Rectangular primary sedimentation tanks are not 
permitted or included in the current contract. 

Q.51 Regarding Item 1-4.6 "Supply of survey and field equipment" and Item 1-4.7 "Maintain survey and field 
equipment" 
Please provide the requirements in order to able to price it (i.e. Number, type and specification of equipment, 
etc.) 

Please refer to the detailed items presented in the 
Scope of Supply – Section 6. 

Q.52 
 

Please note that based on drying beds dryness of dewatered sludge cannot reach 40%. 18 – 20 % dry solids 
in dewatered sludge is reasonable. Please advise. 

Please check Metcalf & Eddy for more details. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  13 
Ref. No: 2/GH/KP/Works/2022  
 

13 | P a g e  
 

No. Question Answer 
Q.53 
 

The technical specification indicates " An aeration tank baffle shall be provided " Please confirm that tank & 
internals are per contractor design. 

The awarded Contractor shall prepare his detailed 
design for review and approval by the DCC. 

Q.54 
 

The technical specification indicates "blowers shall have acoustic enclosures to ensure that the noise level at 
3 m from blowers is below 50 dB level " 
Please confirm that the accepted noise level is 80 dB as per volume 3 (Tender Documents Open Procedures 
one stage Tanta Plant-YB- Tanta WWTP works - 27072023 HCWW) page 216. 

Confirmed the accepted noise level is 80 dB as per 
volume 3 (Tender Documents Open Procedures one 
stage Tanta Plant-YB- Tanta WWTP works - 
27072023 HCWW) page 216. 

Q.55 
 

Please confirm following 2.24.10 for air blower stating that "the noise level within the building shall be not 
more than 80 decibels ‘A’ scale when measured along a contour 3 m from any single item of system during 
starting, running, and stopping. This level will be subject to a tolerance of +5% over the audible frequency 
spectrum measured at mid band." As suppliers provided that 50 db level at 3 m form blowers not achievable 
with acoustic enclosures especially for large blowers. 

Accepted 

Q.56 
 

The technical specification indicates " Thickened sludge pumps shall be of the progressive cavity…. with 
motors rate IP68" 
Please confirm that thickened sludge pumps motors shall be IP55. 

The technical specification indicates " Thickened 
sludge pumps shall be of the progressive cavity with 
motors rate IP68" should not be changed. 

Q.57 
 

Qmax = 1.8 Qav 
Please confirm that Qmax = Qpeak 

Confirmed. 

Q.58 
 

It is indicated " The maximum height of any part of the Permanent Works shall be 7m above the finished 
ground level " as per tender drawing (the hydraulic profile), the top point of the head work is +8, 
Please confirm that is for guidance and the building height should be according to the hydraulic calc. 

The maximum height of any part of the Permanent 
Works shall be 7m above the finished ground level. 

Q.59 
 

The tender drawings include a Legend & Symbols drawing for the (P&I), however the P&ID drawings are not 
included in the tender doc., Please provide them for guidance (if available). 

P& ID drawings are not available. 

Q.60 
 

- Please provide the GENERAL LAYOUT in CAD 
format (if possible) and clarify the existing building and assigned area for proposed treatment. 
Also, please, confirm that the units No 
12,13,14,15 (on layout) are not required 

CAD drawing of the Layout will be available for 
information purposes to the successful candidate. 
 
Confirmed. 

Q.61 Kindly provide all the drawing mentioned in section 4 drawings in AutoCAD files format CAD drawings will be available for information 
purposes to the successful candidate. 

Q.62 
 

Please be noted that it is mentioned in same volume -Specific Requirements "However, the Contractor shall 
take into consideration during design that the minimum flow rate 

Confirmed. 

Q.63 
 

In referenced table 1, the design minimum flow is given as 0,3 * Qav. 

In Employer's Requirements it is mentioned that the Contractor shall take into consideration during design 
that the minimum flow rate could be about 50% of the average flow at year 2037. 
Please clarify that what is the minimum influent design flow to the WWTP. 

The design minimum flow is given as 0,3 * Qav. 
 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  14 
Ref. No: 2/GH/KP/Works/2022  
 

14 | P a g e  
 

No. Question Answer 
Please be noted that it is mentioned in same volume -Specific Requirements "However, the Contractor shall 
take into consideration during design that the minimum flow rate could be about 50% of the average flow at 
year 2037”, Please advise the minimum flow percentage referring to the Average flow 

Q.64 
 

Please confirm the understanding that The Construction of all civil and electromechanical works shall satisfy 
the requirements of phase1 only except for civil works only of headworks constructions works for both phases 
shall be applied 

Confirmed. 

Q.65 
 

Please confirm that during operation period for DLP or even the optional one-year O&M 
That all chemical consumables, power consumables, water consumables, generator fuel, screenings, grit & 
sludge disposal are in client's scope of work 

All mentioned costs shall be covered by the 
Contractor, during the one-year Operation, 
Maintenance, and Training. 

Q.66 
 

Please confirm the understanding that tenderer is required full operation and maintenance activities for the 
first 9 months and to supervise the client operators for the remaining 3 months 

The Contractor shall be responsible of one year 
Operation, and Maintenance including three months 
of client staff training. 

Q.67 
 

The Contractor is requested to design the WWTP general layout indicating all units and buildings for final 
Stage. The minimum number of treatment streams shall be TWO, and stream average flow capacity is 
100,000 m3 per day for phase 1 (2037).  The Contractor shall ensure the proper distribution of the raw 
wastewater flow between the treatment lines (two or more) is accomplished. 
Kindly confirm that we can design the plant 2 streams for Phase I & 3 streams for Phase II 
Kindly confirm that the average flow capacity is 50,000m3/day for each stream for Phase I 

Please refer to the Layout Drawing in the TD. 

Q.68 
 
 

Please confirm that requested load peak shall be applied on average daily flow including supernatant and as 
per following calculation for BOD (as Example not limited to) 
BOD=500ppmX100,000m3/day*1.15=57,500KgBOD/day 

Please refer to the design criteria provided in the 
tender documents, and the Egyptian Code. 

Kindly Clarify that the design flow of all inlet works= 1.2 or it is only for the Peak flow for slow down chamber 
& mechanical screens 

Q.69 
 

Kindly confirm that the design flow = 1.2 * peak flow without the supernatant flow returned from the thickener, 
drying beds, scum pit for primary &secondary clarifiers & Grease pit 

Confirmed. 

Q.70 
 
 

Please confirm that circular Grit Removal Chamber–Aerated Type is accepted For aerated grit chamber “Vortex Type” is not 
accepted. 

Employer's Requirements: Page 197 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  15 
Ref. No: 2/GH/KP/Works/2022  
 

15 | P a g e  
 

No. Question Answer 

 
Technical specifications: page 45 

 
The above wording snapped from tender document please advise vortex whether aerated grit is mandatory or 
the two options will be accepted. 

Q.71 
 

Kindly confirm that there is no need for bypass manual screen & can use the manual screen as bypass 
screen & stand by for any mechanical screen 

A separate bypass is needed. 

Q.72 
 

Please confirm that mono rail and jib required cranes are manually operated, and type Selection shall be as 
per tenderer design 

Confirmed. 

Q.73 Please confirm material of construction of the silo to be galvanized carbon steel. It is not preferred to use galvanized carbon steel. 

Q.74 Please clarify the required, as the tank will be aerated via diffused air system Diffused air shall be used for the Aeration Tanks. 

Q.75 Please confirm that only aeration blowers shall be equipped with VFD Confirmed. 
Q.76 
 

Kindly confirm the execution phase for Phase I is 30 Months The time for completion is 819 days (27 months). 
Please note this duration is 93 days shorter than 
that given in the original request for proposals. 
This duration includes the 3 months plant 
commissioning and startup. 

Please confirm that construction period 30 months including 3 months plant Commissioning and startup 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  16 
Ref. No: 2/GH/KP/Works/2022  
 

16 | P a g e  
 

No. Question Answer 
A formal modification advising this change will 
be issued by the EIB in due course. 

Q.77 
 

Kindly accept that the aeration network to be form stainless steel 304 as the Poly propylene max temperature 
is 80 Celsius degrees, and delivered air from air blowers are usually of 110+C which will impact the PP pipes 
and it's life span 

Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.78 
 

Please confirm that blowers power consumption calculation (Opex) to be based on ambient temperature 30 
deg. Celsius, RH 60% and WWTP 20 deg. Celsius. 

Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.79 
 

Please confirm that tube/disc fine bubbled diffusers are accepted Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.80 
 

Please accept that telescopic and quick release valves system can be substituted by manual penstocks for 
sludge extraction for clarifier sand thickeners 

Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.81 
 

Please confirm that all plant valves and penstocks shall be manual type Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.82 
 

Please confirm using progressive cavity pumps Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.83 
 

Please Confirm that cathodic protection works is not required in the tender Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.84 
 

It is mentioned that the Contractor is requested to design the treatment plant based on the requirements of 
the first phase (2037), except the civil work of the headworks (approach channel, screens, and grit removal 
chambers, distribution box, etc.) will be designed on the requirements of the second phase (2057). 

It is also mentioned that the civil work of the headworks (approach channel, screens, and grit removal 
chamber shall be designed and constructed for year 2057. 

Please clarify that these units (approach channel, screens, and grit removal chambers, distribution box, etc.) 
shall be designed and constructed for second phase (2057)? 
If these units will be designed and constructed for second phase, should these units be equipped with 
electromechanical equipment for second phase (2057)? 

Please refer to the technical specifications “Process 
and Electro mechanical”. 

Q.85 
 

should we supply and install belt conveyor after the screens. Please refer to the technical specifications “Process 
[...]
appliances, etc.) 

The usual fully operational office should be 
provided. 

Q.141 Regarding Item 1-4.5 "Running cost of and maintenance of vehicles" 
Please provide the requirements in order to able to price it (i.e. Number, type and specification of vehicles, 
etc.) 

Numbers and amounts will be determined against 
the available Provisional Sums will be instructed 
during the contract period subject to the Engineer’s 
approval. 

Q.142 
 

Please confirm that performance (Power and chemical consumption) damage mentioned are related only to 
100% load unit rates which shall be used for the calculation of One Year Operation Cost (OPEX) 

Confirmed. 

Q.143 
 

Please confirm that yearly actual consumption to be calculated based on average values before it is 
compared with committed value. 

Confirmed. 

Q.144 
 

Schedule 26: Operation, Maintenance, and Training for the Plant for DLP (one year), OPEX Full Operation 
and Maintenance Activities for the Plant for the first (9) months of the Defect Liability Year including 
Contractor O&M labours, fuel, spare parts, oil & grease, chemicals, and chlorine. Electricity costs is excluded 
as it will be paid directly by Gharbia Water & Wastewater Company 

Electricity costs are not excluded and will be paid by 
the Contractor for the Operation & Maintenance and 
Training for the Plant for the DLP (One Year).  

Q.145 
 

Please confirm our understanding that financial evaluation of tenderers will involve CAPEX for only one year 
operation 

During the tender evaluation the OPEX costs for one 
year will be evaluated. 

Q.146 Applicable Standards, Section VII, Vol 1, Technical Specifications, 1. Design Criteria 
A number of more than 100 international standards are defined as applicable in Vol 1, Technical 
Specifications, page 1-3, which are binding and the more stringent shall prevail. 
•The client is requested to reduce the number of applicable standards to those regularly used in international 
projects in Egypt, such as: ECP, ASME, DIN, ISO, IEC 
•For the process design, ATV or Metcalf and Eddy shall be applied. 
The process design shall be verified with a dynamic simulation model, such as BIOWIN. 

1. The inclusion of a large number of 
International Standards is intended to 
ensure comprehensive coverage and 
address any potential gaps or missing 
specifications in the Egyptian codes. 
It's important to note that these standards 
are binding, and the more stringent 
standards always take precedence.  
The usual approach is to focus on the 
standards commonly used in international 
projects in Egypt, such as ECP, ASME, DIN, 
ISO, and IEC. In case of any gaps, the long 
list of standards should be used according 

Kindly clarify whether the preparation of detailed designs shall be based on Egyptian Code or the 
International Standards 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  25 
Ref. No: 2/GH/KP/Works/2022  
 

25 | P a g e  
 

No. Question Answer 
to the instructions of the Detailed Design 
Consultant (DDC). 

2. For the process design, the Egyptian Codes 
and Metcalf and Eddy shall be applied. 

Q.147 
 

Electro-magnetic flow meters shall be positioned such that there is a minimum length of straight pipe 
equivalent to 10 pipe diameters directly up stream before the inlet to the flow meter and a minimum length of 
straight pipe equivalent to 5 pipe diameters immediately downstream of the meter. Performance requirements 
and potential disturbances to the flow may dictate an increased length of straight pipe upstream or 
downstream is required. Most of 25 electromagnetic flow meter recommends 5 or greater upstream distance 
and 2 or greater downstream distance please advise? 

This should be indicated in your technical offer. 

In addition, a 4-20 mA analogue signal shall be provided to drive a pen of a three-pen recorder (the two other 
pens being driven from the two other controllers associated with its respective pumping system). The pen 
recorder shall be a 7- day circular recorder and each pen shall be arranged to operate at different radii 
despite have similar residual chlorine levels. The recorder shall be wall mounted adjacent to the chlorination 
equipment. 
Can we replace the classic paper chart recorder 
with electronic one, which is paperless? 
A simple control system shall be supplied and installed under the scope of this contract comprising of the 
following: *Three (NO) remote I\O units to be installed 
in the Headworks, Biological treatment and chlorination building respectively. *One PLC &HMI units to be 
installed in the control room. *Fiber optic cabling for interconnection of the system 
Is it acceptable to have only one plc panel with 
all I/O units? 

Q.148 Please nominate the minimum and max ambient temperature. The minimum and max ambient temperature: 16- 
35°C. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  26 
Ref. No: 2/GH/KP/Works/2022  
 

26 | P a g e  
 

No. Question Answer 
Q.149 

 
The above table showing stage (1 & 2) detailed construction works (civil and electromechanical) in front of 
each building. Please check and advise. 

Confirmed. 

Q.150 Employer' Requirement: Page 196 

 
The above wording snapped from tender document, please clarify the meaning of (the highlighted sentence) 
stream average capacity is 100,000 m3/d. 

The average flowrate for phase 1 (2027) = 100,000 
m3/d.  
For this phase, the minimum number of streams 
shall be Two. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  27 
Ref. No: 2/GH/KP/Works/2022  
 

27 | P a g e  
 

No. Question Answer 
Q.151 "Kindly nominate the minimum accepted area for following units: 

      - Administration building, (including laboratory). 
      - Workshop building. 
      - Store building. 
      - Sludge storage area." 

Please refer to the tender drawings. 
The awarded Contractor shall develop the detailed 
design, including details of the mentioned buildings, 
detailed calculation sheet and drawings. All detailed 
drawings shall be submitted to the Detailed Design 
Consultant (DDC) for review and approval. 

Q.152 "In tender drawings (General layout) building (No. 22) called electricity & material room  
     - Please nominate minimum accepted area. 
     - What is the function needed from this building?" 

Please refer to the Vol. 1, and Vol.2 of the technical 
specifications. 
The awarded Contractor shall develop the detailed 
design, including details of the mentioned buildings, 
detailed calculation sheet and drawings. All detailed 
drawings shall be submitted to the Detailed Design 
Consultant (DDC) for review and approval. 

Q.153 Please specify the water temperature to be used in OPEX calculation  20°C. 

Q.154 Please confirm that the process shall be designed for carbon removal and nitrogen removal as well. Rejected. 
The design for the current TD is only for carbon 
removal. 

Q.155 Please clarify which is the TKN concentration (mg/1) in the influent wastewater? Please refer to the table of the influent 
characteristics.  

Q.156 It is mentioned that grit shall be extracted by scraping during the backward motion of the bridges to the front 
end of the channels, and then lifted up by submersible pumps to the silos, while Oil 

& Grease shall be removed from the surface of the channels by a surface skimmer during the forward motion 
of the bridge to the far end of the channels. 
Separated grit from Grit Chambers is to be collected from the Silos to movable containers. 
Please clarify which is the minimum number of silo and storage time or volume of each grit silo? 

The number of silo and storage time or volume of 
each grit silo should clearly be identified in your 
technical offer and shall be technically evaluated. 

Q.157 Please clarify that what is the population equivalent value for first phase (2037) and second phase (2057)? The average flowrate for phase (2037) = 100,000 
m3/d. 
The average flowrate for phase (2057) = 150,000 
m3/d. 

Q.158 Please clarify if Screw conveyor and Screening press are required for the fine/medium screening handling 
system? 

Confirmed. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  28 
Ref. No: 2/GH/KP/Works/2022  
 

28 | P a g e  
 

No. Question Answer 
Q.159 Referring to Section VII - Employer's Requirements in the Specific Requirements - Flow and Loads effluent 

criteria values has been indicated by the less than sign (<). 
Please confirm that the values given in the Table 2 will be less than or equal symbol (:S) instead of less than 
sign (<). 

The Table is correct. 

Q.160 It is mentioned that the other treated wastewater quality parameters shall be as stipulated in the Egyptian 
law 48/1982. 
Can you please provide details about Egyptian law No.48/1982? 

The specified effluent quality limits are outlined in 
the tender documents. 

Q.161 Please clarify how many days of chlorine drum storage is required and which is the required drum volume? These details must be provided in your technical 
offer and shall be technically evaluated. 

Q.162 Please clarify if the administrative building, guard house and workshop building shall be constructed as part 
of this contract? If yes, could you please provide information for gross area and construction details for each 
building? 

Confirmed.  
The proposed areas of the mentioned buildings 
should be indicated in your technical offer. 
 
Then the awarded Contractor is required to develop 
the detailed design of the mentioned buildings and 
facilities based as specified in this specification, for 
review and approval of the Detailed Design 
Consultant (DDC). 

Q.163 It is mentioned that primary Sedimentation tanks shall be provided as well as Aeration Tank sludge age can 
be selected between 7-20 days. 
Settled sludge in primary sedimentation   tank as primary sludge consists to a high portion of organic matters, 
as faeces, vegetables, fruits, textiles, paper etc. Furthermore, the unused biomass has to be removed from 
the biological treatment system as excess sludge.  The excess sludge contains not-hydrolysable   particulate   
materials and biomass due to metabolisms.   Primary as well as excess sludge creates offensive odour during 
thickening and drying processes if it is not stabilised in the system. 
Sludge gravity thickeners can be covered and odour could be removed but sludge drying beds cannot be 
covered so malodorous odour in the plant cannot be avoided.  In order to prevent it, please confirm that 
Primary Sedimentation   tanks shall be cancelled and Aeration Tank sludge age shall be selected to 2:20-25 
days in order to obtain aerobic sludge stabilisation   to avoid offensive odour from the sludge drying beds. 

Rejected. 

Q.164 Kindly confirm our understanding that any determination exchanged by the engineer shall not be final (i.e. not 
approved by employer) and further objection could be shared by the employer to the contractor which may 
put obstacles to proceed with the works. 

Please refer to the FIDIC – Yellow Book. 

Q.165 Schedule for Air Blower Building is missing. Please provide. Air Blower Building is mandatory item. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  29 
Ref. No: 2/GH/KP/Works/2022  
 

29 | P a g e  
 

No. Question Answer 
Q.166 Please clarify whether the swing diffuser holder assembly with hoist is mandatory or an option. 

 

Mandatory. 

Q.167 

 
Each settling tank has a penstock at the distribution chamber for maintenance and/or isolation, accordingly 
using these penstocks will also stop the water outlet for each tank, please clarify whether the penstocks for 
outlet water from all sedimentation tanks are mandatory or an option. 
For the sludge outlet we suggest (for each tank) to use a telescopic valve complete with bypass gate valve 
which shall be used for maintenance of the telescopic valve and for drain manovering, please confirm that 
telescopic valve complete with isolating gate valve for sludge discharge is accepted. 

Confirmed. 

Please confirm that penstocks /weirs /weirs penstocks for second phase are not required in any common 
structures/units for the two phases and can be done in the first phase by brick wall for the second phase 
isolation 
4.12.5.2 Motorized Gates, Valves (Process Design Recommendation) 
A. Penstocks of width and valves of size greater than 500 mm at screens, grit removal, aeration 
process, air blowers and process pumps (wastewater/sludge) shall be motorized type. 
Please confirm requirement to be applied only where the two condition exists ;to be bigger than 500mm and 
at the specified locations 

Q.168 Please accept that unit isolation concept can be applied from the final settler tank 's distribution chamber 
penstock and substituting the mentioned penstock 

Rejected. 

Q.169 

 
Please clarify, whether sand silo is mandatory for sand separation or sand classifier can be used. 

Confirmed, Silo is mandatory. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  30 
Ref. No: 2/GH/KP/Works/2022  
 

30 | P a g e  
 

No. Question Answer 
Q.170 

Kindly Clarify If irrigation system is required or not. 
Confirmed, irrigation system is required for the 
landscape. 

Q.171 Could you please confirm if the underground networks of the demolished buildings have been removed? Confirmed. 

Q.172 "Please provide the foundation recommendations as the following (but not limited to): 
a. Excavation level. 
b. Allowable net and/or gross bearing capacity. 
c. Thickness of replacement. 
d. Recommended foundation system for each building. 
e. Modulus of sub-grade reaction." 

The awarded contractor is responsible for 
conducting detailed soil investigations and 
accordingly shall develop the detailed design. The 
detailed design should include detailed calculation 
sheets, and drawings. All detailed drawings must be 
submitted to the Detailed Design Consultant (DDC) 
for review and approval. There is a Fill layer appeared in some boreholes logs with thickness varied from 0.5 to 3.0 m. however, its 

missing in the proposed soil model (as shown in below figure). 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Q.173 

The followings are missing from the geotechnical report 
Kindly, provide the soil type regarding seismic analysis. 
Cement type and amount recommendations are missing. 
The recommendations of insulation/isolation system are missing. 

This is to confirm that the detailed soil investigation 
shall be conducted by the awarded contractor as 
stipulated in the tender documents. This 
investigation is an essential step to provide accurate 
and comprehensive data for the construction stage. 



Request for clarification for Rehabilitation and rebuild of Tanta Wastewater Treatment Plant 100,000m3/ d  31 
Ref. No: 2/GH/KP/Works/2022  
 

31 | P a g e  
 

No. Question Answer 
Q.174 Please confirm that cost of consumables during commissioning and pre-commissioning periods including fuel, 

spare parts, oil & grease, chemicals, and chlorine shall be out of contractor scope and paid by the employer 
Rejected. 

Please confirm that cost of power consumption during commissioning and pre-commissioning periods shall 
be out of contractor scope and paid by the employer 

Q.175 Maintenance supervision period of 3 months at the end of the O&M year including fuel, spare parts, oil & 
grease, chemicals, and chlorine shall be out of contractor scope and paid by the employer. because the main 
operation activities are undertaken by the employer stuff. 

Rejected. 

Q.176 Please confirm that liquid chlorination system (Hypochlorite) is accepted Rejected. 

Q.177 To keep area for digestion and other tanks which will not be part of scope of this tender 
1-Please specify all units /tanks related to this point 